] FURUNGO

PACKING LIST FOR AR7/10ANT8

Box 1 - AR7/10ANT8

Part No.

000-824-130
008-321-270
000-851-840
360-220-061
300-340-030
000-862-116
000-882-042
000-862-151
000-162-921
10 000-864-130
11 000-864-262
12 000-158-483

©oO~NOOULDA WNPEP

ref 12-11-07

Wit: 48 Ibs. Dim: 107"x 16"x 12"

Description

8' Streamline Centerfed Array

Waveguide Feeder for 8'
"O" Ring

Waveguide Bracket

Cork Insulator for Bracket
Bolt Slotted Hex M4x30
Bolt Washer Head M4x16

Bolt Hex Head M8x30 (front)
Bolt Hex Head M8x25 (rear)

Washer Flat M8
Washer Spring M8
3 Bond Silicon seal

Page 1 of 1

Quantity
1

PO PRONEELDNER

For Internal Use Only

Serial No.

Checked By:
Tech
Date
AR7/10ANT8
Yes Remarks

XN4A




